
LAND MAINTENANCE
REPAIR PARTS MANUAL

MODELS: CZ 2149, CZ 2349,
CZ 2355, CZ 2555, CZ2561

COMMERCIAL SERIES ZERO TURN MOWERS

SECTION: 77

BUSH HOG®

P.O. Box 1039 • Selma, AL 36702-1039
(334) 872-6261 • (334) 874-2700

Parts Ordering 1-800-304-2836
Fax 1-800-572-1784

www.bushhog.com



CZ2149, CZ2349, CZ2355, CZ2555, CZ2561
COMMERCIAL ZERO TURN MOWERS

TABLE OF CONTENTS

MOWER DECK & RELATED PARTS
Blade Spindle Assy . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-1-11
Blades, Belts & Pulleys, 49” Deck . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-1-2, 77-1-3
Blades, Belts & Pulleys, 55” Deck . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-1-5, 77-1-6
Blades, Belts & Pulleys, 61” Deck . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-1-8, 77-1-9
Deck & Shields, 49” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-1-1
Deck & Shields, 55” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-1-4
Deck & Shields, 61” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-1-7
Deck Lift Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-1-15
Idler Arm Kits . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-1-10
Pusher Bar Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-1-14
Roller Assemblies . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-1-12, 77-1-13

FRAME & SEATING
Frame & Related Parts, 49” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-2-1
Frame & Related Parts, 55” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-2-2
Frame & Related Parts, 61” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-2-3
R.O.P.S. (Roll Over Protections System) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-2-6
Seat, Full Suspension . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-2-4
Seat, Non Suspension . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-2-5

SUSPENSION, STEERING,& PARKING BRAKE CONTROLS
Brake Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-3-2
Front Caster Wheels CZ2149, CZ2349, CZ2355, CZ2555 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-3-3
Front Caster Wheels CZ 2561 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-3-4
Rear Drive Tires & Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-3-5
Steering Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-3-1

POWER SUPPLY - ENGINES, TRANSMISSIONS & BELTS
Clutch, Drive Belts & Pulleys . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-4-1
Engine & Rear Support, Kawasaki . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-4-5
Engine & Rear Support, Kohler . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-4-6
Engine Service Parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-4-7
Hydraulics . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-4-4
Pump Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-4-3
Pumps, Wheel Motors . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-4-2

FUEL, ELECTRICAL & CONTROL PANEL
Fuel Supply . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-5-1
Control Panel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-5-2
Battery & Wiring, Kawasaki . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-5-3
Battery & Wiring, Kohler . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-5-4

OPTIONS
Canopy . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-6-4
Light Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-6-2
Mulching Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-6-3
Rear Hitch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-6-1
Rear Weight Kit, Rear . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-6-5
Striping Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-6-1
Grass Catcher GC-350 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .77-7-1 Through 77-7-9

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-1

REF. PART
NO. NO. QTY. DESCRIPTION

1 50047208 1 Deck Weldment 49” w/ Decals (Old Style Idler Arm)
50056873 1 Deck Weldment 49” w/ Decals (New Style Idler Arm)

2 50047211 1 Deck Shield, L.H.
3 50047210 1 Deck Shield, R.H.
4 50045533 8 Knob
5 83056 1 Decal, Warning
6 50012616 1 Decal, Danger
7 50029499 1 Decal, Belt Installation
8 50047216 1 Model Decal, 49” Deck
9 85020 1 Decal, Danger
10 94134 1 Decal, Warning
11 50012615 2 Decal, Warning
12 99107 1 Non-Skid Surface
13 50052080 1 Discharge Chute Assembly
14 50052048 1 Discharge Chute
15 50052047 1 Inner Band
16 –––– 4 Flatwasher 7/16”
17 45119 2 Carriage Bolt 3/8” x 1”
18 –––– 4 Lockwasher 3/8”
19 –––– 4 Hex Nut 3/8”
20 45174 2 Carriage Bolt 3/8” x 1-1/4”
21 –––– 3 Flatwasher 3/8”
22 50047125 1 Pin Weldment
23 –––– 1 Cotter Pin 1/8” x 1”

49” DECK&SHIELDS
Models: CZ2149, CZ2349

4499””CCoommmmeerrcciiaall

5

9

10

22

7

6

12

1

8

11

2

4

4

11

3

42321

13

17
16

20 16

21

19

15

14

18

18
19

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-2

REF. PART
NO. NO. QTY. DESCRIPTION

1 50048640 3 Spindle Assembly
2 5161614 10 Carriage Bolt 1/2” x 1-1/2”
3 –––– 9 Lockwasher 1/2”
4 –––– 9 Hex Nut 1/2”
5 50049817 1 Idler Weldment (See note)
6 45120 1 Carriage Bolt 5/8” x 3-1/2” 
7 50027490 1 Spacer Idler
8 50027489 2 Deck Idler Pulley
9 45109 6 Lock Nut 5/8” Flanged
10 50055031 2 Flanged Bushing 1/2” 
11 88667 1 Drive Belt
12 45103 1 Lock Nut 1/2” Flanged YZ
13 50054988 1 Tension Rod
14 –––– 2 Hex Nut 3/8”

49” DECK
BLADES, BELTS & PULLEYS
(OLD STYLE IDLER ARM)
Models: CZ2149, CZ2349

20
9
25

8

9

11

7
13

9
18

14

4
3

17

16
2

22

19

1

24
23

21

6

15

10

8

5 

1/2” Pivot Bolt

12
10

9

Note, Ref #5:  Old style deck assemblies have an idler arm
weldment with a 1/2” pivot bolt.  Check size before ordering.

REF. PART
NO. NO. QTY. DESCRIPTION

15 50055028 1 Spring, Extension
16 45051 1 Carriage Bolt 5/8” x 3”
17 94997 1 Spacer
18 88663 1 Idler
19 88754 3 Blade Washer
20 50045587 3 Sheave, 5.00”
21 88753 3 Woodruff Key
22 50056497 3 Blade, 17.13” CW Parallel Uplift w/ Cut-out

82323 3 Blade, 17” CW Parallel Uplift (Opt.)
50029157 3 Blade, 17” CW Mulching (Opt.)
50025381 3 Blade, 17” Corner Uplift (Opt.)

23 44508 3 Capscrew 1/2” x 1-1/2” Gr. 8 NF
24 44040 3 Safety Washer
25 449 3 Grease Fitting

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-3

REF. PART
NO. NO. QTY. DESCRIPTION

1 50048640 3 Spindle Assembly
2 5161614 10 Carriage Bolt 1/2” x 1-1/2”
3 –––– 9 Lockwasher 1/2”
4 –––– 9 Hex Nut 1/2”
5 50055041 1 Idler Weldment (See note)
6 45120 1 Carriage Bolt 5/8” x 3-1/2” 
7 50027490 1 Spacer Idler
8 50027489 2 Deck Idler Pulley
9 45109 6 Lock Nut 5/8” Flanged
10 50055032 1 Flanged Bushing 3/4” 
11 45061 1 Flatwasher 3/4”
12 45189 1 Lock Nut 3/4” Flanged YZ
13 50054988 1 Tension Rod
14 –––– 2 Hex Nut 3/8”

REF. PART
NO. NO. QTY. DESCRIPTION

15 50055028 1 Spring, Extension
16 45051 1 Carriage Bolt 5/8” x 3”
17 94997 1 Spacer
18 88663 1 Idler
19 88754 3 Blade Washer
20 50045587 3 Sheave, 5.00”
21 88753 3 Woodruff Key
22 50056497 3 Blade, 17.13” CW Parallel Uplift w/ Cut-out

82323 3 Blade, 17” CW Parallel Uplift (Opt.)
50029157 3 Blade, 17” CW Mulching (Opt.)
50025381 3 Blade, 17” Corner Uplift (Opt.)

23 44508 3 Capscrew 1/2” x 1-1/2” Gr. 8 NF
24 44040 3 Safety Washer
25 449 3 Grease Fitting
26 88667 1 Drive Belt

49” DECK
BLADES, BELTS & PULLEYS
(NEW STYLE IDLER ARM)

Models: CZ2149, CZ2349

20
9
25

8

9

26

7
13

9
18

14

4
3

17

16
2

22

19

1

24
23

21

6

15

10

8

5

3/4” Pivot Bolt

12

11
10

9

Note, Ref #5:  New style deck assemblies have an idler arm
weldment with a 3/4” pivot bolt.  Check size before ordering.

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-4

REF. PART
NO. NO. QTY. DESCRIPTION

1 50047209 1 Deck Weldment 55” w/ Decals (Old style Idler Arm)
50056874 1 Deck Weldment 61” w/ Decals (New style Idler Arm)

2 50047213 1 Deck Shield, L.H.
3 50047212 1 Deck Shield, R.H.
4 50045533 8 Knob
5 83056 1 Decal, Warning
6 50012616 1 Decal, Danger
7 50029499 1 Decal, Belt Installation
8 50035658 1 Model Decal, 55” Deck
9 85020 1 Decal, Danger
10 94134 1 Decal, Warning
11 50012615 2 Decal, Warning
12 50029106 1 Non-Skid Surface
13 50052080 1 Discharge Chute Assembly
14 50052048 1 Discharge Chute
15 50052047 1 Inner Band
16 –––– 4 Flatwasher 7/16”
17 45119 2 Carriage Bolt 3/8” x 1”
18 –––– 4 Lockwasher 3/8”
19 –––– 4 Hex Nut 3/8”
20 45174 2 Carriage Bolt 3/8” x 1-1/4”
21 –––– 3 Flatwasher 3/8”
22 50047125 1 Pin Weldment
23 –––– 1 Cotter Pin 1/8” x 1’’

55” DECK
DECK & SHIELDS 

Models: CZ2355, CZ2555

5555””CCoommmmeerrcciiaall

5

9

13

2321
15

14

16

21

22

18
19

20

17
16

18
19

7

1

6

12
10

8

11

2

4

4

11

3

4

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-5

REF. PART
NO. NO. QTY. DESCRIPTION

1 50048640 3 Spindle Assembly
2 5161614 10 Carriage Bolt 1/2” x 1-1/2”
3 –––– 9 Lockwasher 1/2”
4 –––– 9 Hex Nut 1/2”
5 50049815 1 Idler Weldment (See note)
6 45120 1 Carriage Bolt 5/8” x 3-1/2” 
7 50027490 1 Spacer Idler
8 50027489 2 Deck Idler Pulley
9 45109 6 Lock Nut 5/8” Flanged
10 50055031 2 Flanged Bushing
11 –––– 1 Flatwasher 1/2”
12 45103 1 Lock Nut 1/2” Flanged
13 50054988 1 Tension Rod

REF. PART
NO. NO. QTY. DESCRIPTION

14 –––– 2 Hex Nut 3/8”
15 50055028 1 Spring, Extension
16 45051 1 Carriage Bolt 5/8” x 3”
17 94997 1 Spacer
18 88663 1 Idler
19 88754 3 Blade Washer
20 50047114 3 Sheave, 5.50”
21 88753 3 Woodruff Key
22 50056494 3 Blade, 19” CW Parallel Uplift w/ Cut-out

97235 3 Blade, 19” CW Parallel Uplift (Opt.)
50029158 3 Blade, 19” CW Mulching (Opt.)
50025382 3 Blade, 19” Corner Uplift (Opt.)

23 44508 3 Capscrew 1/2” x 1-1/2” Gr. 8 NF
24 44040 3 Safety Washer
25 449 3 Grease Fitting
26 1550119 1 Drive Belt

55” DECK
BLADES, BELTS & PULLEYS
(OLD STYLE IDLER ARM)
Models: CZ2355, CZ2555

20

9
25

8

9

26

7
13

9

18

14

4

3

17

16

2

22
19

21

1

24
23

6

15

10

8

5 (See note)

1/2” Pivot Bolt

12
11
10

9

Note, Ref #5:  Old style deck assemblies have an idler arm
weldment with a 1/2” pivot bolt.  Check size before ordering.

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-6

REF. PART
NO. NO. QTY. DESCRIPTION

1 50048640 3 Spindle Assembly
2 5161614 10 Carriage Bolt 1/2” x 1-1/2”
3 –––– 9 Lockwasher 1/2”
4 –––– 9 Hex Nut 1/2”
5 50055039 1 Idler Weldment (See note)
6 45120 1 Carriage Bolt 5/8” x 3-1/2” 
7 50027490 1 Spacer Idler
8 50027489 2 Deck Idler Pulley
9 45109 6 Lock Nut 5/8” Flanged
10 50055032 2 Flanged Bushing
11 45061 1 Flatwasher 3/4” YZ
12 45189 1 Lock Nut NF 3/4” YZ
13 50054988 1 Tension Rod

REF. PART
NO. NO. QTY. DESCRIPTION

14 –––– 2 Hex Nut 3/8”
15 50055028 1 Spring, Extension
16 45051 1 Carriage Bolt 5/8” x 3”
17 94997 1 Spacer
18 88663 1 Idler
19 88754 3 Blade Washer
20 50047114 3 Sheave, 5.50”
21 88753 3 Woodruff Key
22 50056494 3 Blade, 19” CW Parallel Uplift w/ Cut-out

97235 3 Blade, 19” CW Parallel Uplift (Opt.)
50029158 3 Blade, 19” CW Mulching (Opt.)
50025382 3 Blade, 19” Corner Uplift (Opt.)

23 44508 3 Capscrew 1/2” x 1-1/2” Gr. 8 NF
24 44040 3 Safety Washer
25 449 3 Grease Fitting
26 1550119 1 Drive Belt

55” DECK
BLADES, BELTS & PULLEYS
(NEW STYLE IDLER ARM)

Models: CZ2355, CZ2555

20

9
25

8

9

26

7
13

9

18

14

4

3

17

16

2

22
19

21
1

24
23

6

15

10

8

5

Pivot Bolt, 3/4”

12
11
10

9

Note, Ref #5:  New style deck assemblies have an idler arm
weldment with a 3/4” pivot bolt.  Check size before ordering.

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-7

REF. PART
NO. NO. QTY. DESCRIPTION

1 50054985 1 Deck Weldment 61” w/ Decals (Old style idler arm)
50056876 1 Deck Weldment 61” w/ Decals (New style idler arm)

2 50054989 1 Deck Shield, L.H.
3 50054990 1 Deck Shield, R.H.
4 50045533 8 Knob
5 83056 1 Decal, Warning
6 50012616 1 Decal, Danger
7 50029499 1 Decal, Belt Installation
8 50035659 1 Model Decal, 61” Deck
9 85020 1 Decal, Danger
10 94134 1 Decal, Warning
11 50012615 2 Decal, Warning
12 50029106 1 Non-Skid Surface
13 50052080 1 Discharge Chute Assembly
14 50052048 1 Discharge Chute
15 50052047 1 Inner Band
16 –––– 4 Flatwasher 7/16”
17 45119 2 Carriage Bolt 3/8” x 1”
18 –––– 4 Lockwasher 3/8”
19 –––– 4 Hex Nut 3/8”
20 45174 2 Carriage Bolt 3/8” x 1-1/4”
21 –––– 3 Flatwasher 3/8”
22 50047125 1 Pin Weldment
23 –––– 1 Cotter Pin 1/8” x 1’’

61” DECK & SHIELDS 
Models: CZ2561

6611””CCoommmmeerrcciiaall

5

9

13

2321
15

14

16

21

22

18
19

20

17

16

18
19 7

1

6

12

10
8

11

2

4

11

3

4

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-8

REF. PART
NO. NO. QTY. DESCRIPTION

1 50048640 3 Spindle Assembly
2 45122 9 Carriage Bolt 1/2” x 1”
3 –––– 18 Lockwasher 1/2”
4 –––– 18 Hex Nut 1/2”
5 50049815 1 Idler Weldment (See note)
6 45120 1 Carriage Bolt 5/8” x 3-1/2” 
7 50027490 1 Spacer Idler
8 50027489 2 Deck Idler Pulley
9 45109 6 Lock Nut 5/8” Flanged
10 50055031 2 Flanged Bushing
11 –––– 1 Flatwasher 1/2”
12 45103 1 Lock Nut 1/2” Flanged
13 50054988 1 Tension Rod

REF. PART
NO. NO. QTY. DESCRIPTION

14 –––– 2 Hex Nut 3/8”
15 50055028 1 Spring, Extension
16 45051 1 Carriage Bolt 5/8” x 3”
17 94997 1 Spacer
18 88663 1 Idler
19 88754 3 Blade Washer
20 50045472 3 Sheave, 6.00”
21 88753 3 Woodruff Key
22 50056493 3 Blade, 21” CW Parallel Uplift w/ Cut-out

82324 3 Blade, 21” CW Parallel Uplift (Opt.)
50029159 3 Blade, 21” CW Mulching (Opt.)
95754 3 Blade, 21” Corner Uplift (Opt.)

50034299 3 Blade, 21” Hi-Corner Uplift (Opt.)
23 44508 3 Capscrew 1/2” x 1-1/2” Gr. 8 NF
24 44040 3 Safety Washer
25 449 3 Grease Fitting
26 50047108 1 Drive Belt, 61”
27 50027254 3 Mounting Plate
28 45048 3 Carriage Bolt 1/2” x 1-1/4”

61” DECK
BLADES, BELTS & PULLEYS
(OLD STYLE IDLER ARM)

Models: CZ2561

20

9

25

8

9

26

7

13

9

18

14

4

3

17

16
21

2

28

22
19

4
3

27

1

24

23

6

15

8

5 

1/2” Pivot Bolt

12

11

10

9

Note, Ref #5:  Older style deck assemblies have an idler arm
weldment with a 1/2” pivot bolt.  Check size before ordering.

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-9

REF. PART
NO. NO. QTY. DESCRIPTION

1 50048640 3 Spindle Assembly
2 45122 9 Carriage Bolt 1/2” x 1”
3 –––– 18 Lockwasher 1/2”
4 –––– 18 Hex Nut 1/2”
5 50055039 1 Idler Weldment (See note)
6 45120 1 Carriage Bolt 5/8” x 3-1/2” 
7 50027490 1 Spacer Idler
8 50027489 2 Deck Idler Pulley
9 45109 6 Lock Nut 5/8” Flanged
10 50055032 2 Flanged Bushing
11 45061 1 Flatwasher 3/4” YZ
12 45189 1 Lock Nut 3/4” NF YZ
13 50054988 1 Tension Rod

REF. PART
NO. NO. QTY. DESCRIPTION

14 –––– 2 Hex Nut 3/8”
15 50055028 1 Spring, Extension
16 45051 1 Carriage Bolt 5/8” x 3”
17 94997 1 Spacer
18 88663 1 Idler
19 88754 3 Blade Washer
20 50045472 3 Sheave, 6.00”
21 88753 3 Woodruff Key
22 50056493 3 Blade, 21” CW Parallel Uplift w/ Cut-out

82324 3 Blade, 21” CW Parallel Uplift (Opt.)
50029159 3 Blade, 21” CW Mulching (Opt.)
95754 3 Blade, 21” Corner Uplift (Opt.)

50034299 3 Blade, 21” Hi-Corner Uplift (Opt.)
23 44508 3 Capscrew 1/2” x 1-1/2” Gr. 8 NF
24 44040 3 Safety Washer
25 449 3 Grease Fitting
26 50047108 1 Drive Belt, 61”
27 50027254 3 Mounting Plate
28 45048 3 Carriage Bolt 1/2” x 1-1/4”

61” DECK
BLADES, BELTS & PULLEYS
(NEW STYLE IDLER ARM)

Models: CZ2561

20

9

25

8

9

26

7

13

9

18

14

4

3

17

16
21

2

28

22
19

4
3

27

1

24

23

6

15

10

8

5 

3/4” Pivot Bolt

12

11

9

Note, Ref #5:  New style deck assemblies have an idler arm
weldment with a 3/4” pivot bolt.  Check size before ordering.

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-10

50063552 IDLER ARM KIT – 49”
Models: CZ2149, CZ2349

REF. PART
NO. NO. QTY. DESCRIPTION

1 50063549 1 Idler Pad
2 50055031 1 Flanged Bushing 1/2”
3 50062869 1 Flanged Bushing 1”
4 50063478 2 Bolt, Special 3/8” x 1-1/2” G5 YZ
5 45107 2 Locknut 3/8” YZ
6 —— 1 Capscrew 1/4” x 1-1/4” YZ
7 45158 1 Locknut 1/4” Gr. G Flanged YZ
8 50063551 1 Idler Weldment 49”
9 45213 1 Locknut 1/2” Gr. G NF Flanged YZ
10 50063554 1 Instruction Sheet

REF. PART
NO. NO. QTY. DESCRIPTION

1 50062874 1 Idler Pad
2 50055031 1 Flanged Bushing 1/2”
3 50062869 1 Flanged Bushing 1”
4 50063478 3 Bolt, Special 3/8” x 1-1/2” G5 YZ
5 45107 3 Locknut 3/8” YZ
6 50062876 1 Idler Weldment 49”
7 45213 1 Locknut 1/2” Gr. G NF Flanged YZ
8 50063554 1 Instruction Sheet

8

42

6

5

7

5

1

3

9

4

50063553 IDLER ARM KIT – 55” & 61”
Models: CZ2355, CZ2555, CZ2561

4

5

2

1

7
3

6

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-11

50048640 SPINDLE ASSEMBLY
Models: CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

REF. PART
NO. NO. QTY. DESCRIPTION

1 50045471 1 Spindle Housing
2 50045469 1 Greasable Shaft
3 88754 1 Blade Washer
4 88749 2 Bearing
5 97685 1 Retaining Ring
6 96647 1 Pivot Tube
7 –––– 1 Hex Nut 5/8”
8 44040 1 Safety Washer, Heavy Duty
9 44508 1 Capscrew 1/2” x 1-1/2” Gr.8 NF
10 449 1 Grease Fitting
11 –––– 2 Flatwasher 1/2”

1

3

4

4

6

7

10

8

11

9

5

2

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-12

REF. PART
NO. NO. QTY. DESCRIPTION

1 50029093 1 Bushing
2 50025511 A/R Roller, Anti-Scalp
3 45089 1 Cap Screw 3/8” x 7”
4 45180 2 Lock Nut 3/8” Flanged YZ
5 50034695 1 Front Roller Bracket, L.H.
6 50027488 A/R Bushing
7 –––– 1 Cap Screw 3/8” x 4”
8 –––– A/R Cap Screw 3/8” x 1”
9 –––– 2 Lock Washer 3/8”
10 45107 2 Lock Nut 3/8”
11 50034694 1 Front Roller Bracket, R.H. 

(Used on 55” & 61” Decks only.)

ROLLER ASSEMBLY
Models: CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

3

6

55” & 61” Decks Only

11

4

7

8

2

4

4
5

8

10
9

7

1

6

2

2

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-13

REF. PART
NO. NO. QTY. DESCRIPTION

1 45119 8 Carriage Bolt 3/8” x 1”
2 –––– 8 Lockwasher 3/8”
3 –––– 8 Hex Nut 3/8”
4 50025511 4 Roller, Anti-Scalp
5 50029093 1 Bushing, Anti-Scalp
6 –––– 1 Capscrew 3/8” x 7”
7 45106 1 Locknut 3/8” Flanged
8 50045524 1 Caster Arm Weldment
9 50045487 1 Caster Fork Weldment
10 84612 4 Tailwheel Spacer, Short
11 50022926 1 Lynch Pin 1/4” x 1-3/4”
12 50027488 1 Bushing, Anti-Scalp Roller
13 –––– 1 Capscrew 3/8” x 4”
14 45105 1 Locknut 3/8”
15 449 2 Grease Fitting
16 50045525 2 Caster Assembly

ROLLER ASSEMBLY WITH CASTERS
Model: CZ2561 (61” DECK)

6

16

7

5 16
15

8

11

10

3
2 1

1
2

3

9

13

4

12

14

4

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

PUSHER BAR ASSEMBLY
Models: CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

REF. PART
NO. NO. QTY. DESCRIPTION

1 50047217 2 Pusher Bar, 49” Deck
50047218 2 Pusher Bar, 55”& 61” Deck

2 50045547 2 Pivot Rod Weldment
3 –––– 2 Capscrew 3/8” x 7/8”
4 45105 2 Lock Nut 3/8”
5 45143 2 Capscrew 5/8” x 8-1/2”
6 45157 2 Lock Nut 5/8”

6

1
5

2

3

4
1

24

3

5

6

77-1-14

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-1-15

REF. PART
NO. NO. QTY. DESCRIPTION

1 50047030 1 Forward Pivot Rod Weldment
2 50047031 1 Rear Pivot Rod Weldment
3 50027238 4 Mounting Bracket
4 50047167 1 Pedal Assembly
5 50027554 4 Rod Mounting Boss
6 50027534 4 E-Ring
7 50043341 2 Spring, 49” Deck

50027491 2 Spring, 55” & 61” Decks
8 50027556 2 Threaded Rod
9 –––– 4 Flatwasher 7/8”
10 –––– 2 Flatwasher 5/8”
11 50029431 2 Flatwasher 5/8”, Oil Impregnated
12 50028246 1 Non-Skid Surface
13 –––– 1 Capscrew 1/2” x 2-1/4”
14 –––– 16 Capscrew 3/8” x 1”
15 45104 1 Locknut 1/2”
16 45107 17 Locknut 3/8”
17 –––– 8 Flatwasher 3/8”
18 50027532 4 Deck Lift Chain
19 45103 8 Locknut 1/2”, Flanged
20 –––– 8 Capscrew 1/2” x 2”
21 45077 8 Hex Nut 1/2”, Flanged
22 –––– 10 Hex Nut 5/8”
23 –––– 1 Capscrew 3/8” x 1-1/4”
24 50027572 1 Lanyard Pin
25 50027571 1 Faspin
26 50040334 2 Flanged Bushing

4

12

26

26

2

14

14
17

19

19

21

21

23

16

25

24

6

6

9

9

3

3

16

16

22

22

22

20
21

21

19

1920

20

20

18

18

5

5

22

10

11
8

7

17

13

1

15

DECK LIFT ASSEMBLY
Models: CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

APRIL, 2008





BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-2-1

49” FRAME ASSEMBLY
Models:  CZ2149, CZ2349

REF. PART
NO. NO. QTY. DESCRIPTION

1 50047214 1 Frame Assembly, 49” w/Decals
2 50029421 1 Decal, Fuel Valve
3 94132 1 Decal, Battery Warning
4 50029502 2 Decal, Speed Control
5 50029500 1 Decal, Parking Brake
6 50058089 1 Decal, Front Panel
7 50048611 1 Decal, Model CZ2149

50048612 1 Decal, Model CZ2349
8 50047124 2 Fan Shield
9 69391 2 Lynch Pin
10 50047153 2 Seat Lock-out Pin
11 –––– 2 Flatwasher 1/4”
12 –––– 2 Capscrew 3/8” x 4-1/2”
13 98558 2 Seat Spring
14 50045533 8 Knob
15 45105 4 Lock Nut 3/8”
16 50047056 1 Foot Platform Assembly
17 50047140 1 Seat Mount Weldment
18 –––– 2 Capscrew 3/8” x 1”

REF. PART
NO. NO. QTY. DESCRIPTION

19 45108 2 Lock Nut 5/16”
20 9131200 9 Lock Nut 3/8” Gr C 
21 50027637 1 U-Bolt
22 –––– 2 Hex Nut 3/8”
23 50030019 2 Non-Skid Surface
24 50028119 1 Non-Skid Surface
25 50029501 1 Decal, Warning
26 50047227 1 Height Adjustment Decal
27 50027622 2 Grommet
28 50031003 2 Danger, Rotating Blades
29 50049025 1 Seat Stop
30 45026 1 Spiral Pin 5/16” x 1-1/4”
31 –––– 1 Capscrew 5/16” x 1”
32 15602 1 Lock Nut 5/16”
33 44521 4 Lock Nut 5/16” Gr.G Flanged
34 99111 1 Sound Alert
35 50049813 1 Kohler Decal (CZ2349)
36 50041469 1 Receptacle, 12V
37 50029421 1 Decal, Fuel Valve

8

14

17

9

10

11
13

28

33

3333

31

32

30

34
29

19

6

21

22

15

26

37

27

27
36

16

15

24 23

18

25

4

12
7

35
5

1

20

3

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-2-2

55” FRAME ASSEMBLY
Models:  CZ 2355, CZ 2555

REF. PART
NO. NO. QTY. DESCRIPTION

1 50052949 1 Frame Assembly, 55” w/Decals
2 50029421 1 Decal, Fuel Valve
3 94132 1 Decal, Battery Warning
4 50029502 2 Decal, Speed Control
5 50029500 1 Decal, Parking Brake
6 50058089 1 Decal, Front Panel
7 50048613 1 Decal, Model CZ2355

50048614 1 Decal, Model CZ2555
8 50047124 2 Fan Shield
9 69391 2 Lynch Pin
10 50047153 2 Seat Lock-out Pin
11 –––– 2 Flatwasher 1/4”
12 –––– 2 Capscrew 3/8” x 4-1/2”
13 98558 2 Seat Spring
14 50045533 8 Knob
15 45105 4 Lock Nut 3/8”
16 50047056 1 Foot Platform Assembly
17 50047140 1 Seat Mount Weldment
18 –––– 2 Capscrew 3/8” x 1”

REF. PART
NO. NO. QTY. DESCRIPTION

19 45108 2 Lock Nut 5/16”
20 9131200 9 Lock Nut 3/8” Gr C 
21 50027637 1 U-Bolt
22 –––– 2 Hex Nut 3/8”
23 50030019 2 Non-Skid Surface
24 50028119 1 Non-Skid Surface
25 50029501 1 Decal, Warning
26 50047227 1 Height Adjustment Decal
27 50027622 2 Grommet
28 50031003 2 Danger, Rotating Blades
29 50049025 1 Seat Stop
30 45026 1 Spiral Pin 5/16” x 1-1/4”
31 –––– 1 Capscrew 5/16” x 1”
32 15602 1 Lock Nut 5/16”
33 44521 4 Lock Nut 5/16” Gr.G Flanged
34 99111 1 Sound Alert
35 50049813 1 Kohler Decal (CZ2355)
36 50041469 1 Receptacle, 12V
37 50029421 1 Decal, Fuel Valve
38 449 2 Grease Fitting

8

14

17

9

10

11
13

28

33

3333

31

32

30

34

29
19

6

21
22

15

26

37

27

27

38

36

16

15

24 23

18

25

4

12
7

35
5

1

20

3

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-2-3

61” FRAME ASSEMBLY
Models: CZ 2561

REF. PART
NO. NO. QTY. DESCRIPTION

1 50054991 1 Frame Assembly, 61” w/Decals
2 50029421 1 Decal, Fuel Valve
3 94132 1 Decal, Battery Warning
4 50029502 2 Decal, Speed Control
5 50029500 1 Decal, Parking Brake
6 50058089 1 Decal, Front Panel
7 50054993 1 Decal, Model CZ2561
8 50047124 2 Fan Shield
9 69391 2 Lynch Pin
10 50047153 2 Seat Lock-out Pin
11 –––– 2 Flatwasher 5/16”
12 –––– 2 Capscrew 3/8” x 4-1/2”
13 98558 2 Seat Spring
14 50045533 8 Knob
15 45105 4 Lock Nut 3/8”
16 50047056 1 Foot Platform Assembly
17 50047140 1 Seat Mount Weldment
18 –––– 2 Capscrew 3/8” x 1”

REF. PART
NO. NO. QTY. DESCRIPTION

19 45108 2 Lock Nut 5/16”
20 9131200 9 Lock Nut 3/8” Gr C 
21 50027637 1 U-Bolt
22 –––– 2 Hex Nut 3/8”
23 50030019 2 Non-Skid Surface
24 50028119 1 Non-Skid Surface
25 50029501 1 Decal, Warning
26 50047227 1 Height Adjustment Decal
27 50027622 2 Grommet
28 50031003 2 Danger, Rotating Blades
29 50049025 1 Seat Stop
30 45026 1 Spiral Pin 5/16” x 1-1/4”
31 –––– 1 Capscrew 5/16” x 1”
32 15602 1 Lock Nut 5/16”
33 44521 4 Lock Nut 5/16” Gr.G Flanged
34 99111 1 Sound Alert
35 50041469 1 Receptacle, 12V
36 50029421 1 Decal, Fuel Valve
37 449 2 Grease Fitting

8

14

17

9

10

11
13

28

33

3333

31

32

30

34

29
19

6

21
22

15

26

36

27

27
35

16

15

24 23

18

37

25

4

12
7

5

1

20

3

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-2-4

REF. PART
NO. NO. QTY. DESCRIPTION

1 50047160 2 Seat Bushing
2 50041283 1 Seat Belt & Strap Assembly
3 –––– 2 Lockwasher 7/16”
4 –––– 2 Capscrew 7/16” x 1”
5 50048985 1 Seat Assembly (with Decal & Switch)
6 50048610 1 Delta Switch
7 94131 1 Caution Decal

FULL SUSPENSION SEAT ASSEMBLY
Models:  CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

5

4 43 3

2
2 2

11

77

6

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

REF. PART
NO. NO. QTY. DESCRIPTION

1 50047160 2 Seat Bushing
2 50041283 1 Seat Belt & Strap Assembly
3 –––– 2 Lockwasher 7/16”
4 –––– 2 Capscrew 7/16” x 1”
5 50052950 1 Seat Assembly (with Decal & Switch)
6 50048610 1 Delta Switch
7 94131 1 Caution Decal
8 50054930 1 Adjuster Assembly
9 50054931 1 Adjuster Slave Assy.
10 50053424 1 Arm Rest Kit

NON-SUSPENSION SEAT ASSEMBLY
Models:  CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

10 10

10

10

7

25

3 1 1 34 4

2

9 6 8
98

77-2-5

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-2-6

REF. PART
NO. NO. QTY. DESCRIPTION

1 50048642 1 R.O.P.S. Assy. (Order Through Wholegoods)
2 45196 4 Capscrew 1/2” x 4” YZ
3 45163 2 Capscrew 1/2” x 3-1/4” YZ
4 45151 2 Locknut 1/2” YZ
5 50046900 2 Hitch Pin Assembly
6 50055029 2 Round Knob
7 50048632 1 Warning Decal
8 50055030 1 Stop
9 45187 1 Capscrew 1/2” x 3-1/2” YZ
10 45070 4 Hex Nut 1/2” YZ
11 45111 4 Lockwasher 1/2” YZ

ROLL OVER PROTECTION SYSTEM (R.O.P.S.)
Models: CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

10

11

2

7

9

4

8

8

4

6

5

36

1

5

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-3-1

REF. PART
NO. NO. QTY. DESCRIPTION

1 50035351 4 Flanged Mounting Bearing
2 50047101 1 L.H. Pivot Weldment
3 50047100 1 R.H. Pivot Weldment
4 50027495 2 Damper
5 45110 4 Lock Nut M8
6 –––– 4 Capscrew 3/8” x 3/4”
7 50045396 2 Handle Linkage
8 –––– 4 Capscrew 5/16” x 1”
9 45156 4 Lock Nut 5/16”
10 45107 16 Lock Nut 3/8”
11 –––– 4 Capscrew 3/8” x 1”
12 50047121 1 Handle Assembly, L.H.
13 50047120 1 Handle Assembly, R.H.
14 –––– 2 Flatwasher 3/8”
15 –––– 4 Lockwasher 3/8”
16 50045497 2 Lever
17 –––– 4 Capscrew 3/8” x 1-3/4”
18 45018 4 Capscrew #10 Hex Soc. Hd.
19 45101 4 Lock Nut #10
20 50045504 2 Double Pole Switch
21 44891 2 Jam Nut 5/16” L.H. NF

REF. PART
NO. NO. QTY. DESCRIPTION

22 45147 2 Jam Nut 5/16” NF
23 97308 2 Spherical Rod End, R.H.
24 ------------- 2 Linkage Rod (Order Item 7)
25 50027457 2 Spherical Rod End, L.H.
26 98539 2 Handle Plug
27 50045536 2 Handle Grip
28 50045510 2 Switch Mount
29 50045286 2 Clevis Pin
30 45053 2 Cotter Pin
31 44996 2 Setscrew 1/4”–20 x 3/4”

STEERING ASSEMBLY
Models: CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

27

26
13

12

11

11

15

15 10

29
17
20 28

18

1

6

2

9
5

8

8

2322

24

21

7

25 8

4
10

3
19 10

6
30
10

31

1

16

14

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-3-2

BRAKE ASSEMBLY
Models: CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

REF. PART
NO. NO. QTY. DESCRIPTION

1 50035351 2 Flange Mounting Bearing
2 50027477 1 Brake Pivot Arm Weldment
3 50045452 1 Brake Pivot Rod Weldment
4 50045500 1 Brake Lever Weldment
5 50027543 1 Retaining Ring
6 50027533 1 Handle Grip
7 50045392 1 Horizontal Brake Linkage Assy.
8 21020310 2 Cotter Pin 3/32 x 1”
9 50005640 2 Clevis Pin 3/8” x 1”
10 ------------- 1 Jam Nut 3/8” - 24
11 50027462 1 Yoke End
12 ------------ 1 Horizontal Brake Link (Order Item 7)
13 50027464 2 Brake Spring, Extension
14 50027465 2 Brake Spring Stay
15 50045385 2 Vertical Brake Line

REF. PART
NO. NO. QTY. DESCRIPTION

16 15468 4 Cotter Pin 1/16” x 1/2”
17 50027458 2 Clevis Pin 5/16” x 1”
18 44890 2 Jam Nut 5/16” NF
19 ------------- 2 Brake Linkage (Order Item 15)
20 50027463 2 Yoke End
21 15389 1 Roll Pin 1/4” x 1”
22 ------------- 4 Capscrew 3/8” x 3/4”
23 9131200 4 Locknut 3/8”
24 99073 1 Double Pole Switch
25 ------------- 2 Slt. Pn. Hd. Mach. Screw #10
26 ------------- 2 Locknut #10
27 50048600 1 Yoke End 3/8” L.H. NF
28 45025 1 Jam Nut 3/8” L.H.
29 ------------- 2 Flatwasher 1/4”

21

22 1

22

23

6

4

24

25, 26

1

3
14

13

16
29

12

5

28
27

7
9

10 11 9

8

8

16

15

19

20
18

17

2

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-3-3

CASTER WHEEL ASSEMBLY
Models:   CZ2149, CZ2349, CZ2355, CZ2555

REF. PART
NO. NO. QTY. DESCRIPTION

1 99093 4 Ball Bearing, Flanged Radial, 2.00”
2 449 2 Grease Fitting
3 97389 4 Sealed Ball Bearing
4 44412 2 Locknut 5/8” Flanged
5 50027240 2 Grease Cap
6 50047051 1 Wheel & Tire Assembly
7 50047048 1 Caster Fork Weldment
8 20118 1 Capscrew 5/8” x 7”
9 9162000 1 Locknut 5/8”

2

1

2

4

4

7

6

8

9

5

5

1

1

1

3

3

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-3-4

CASTER WHEEL ASSEMBLY
Models:   CZ2561

REF. PART
NO. NO. QTY. DESCRIPTION

1 99093 4 Ball Bearing, Flanged Radial, 2.00”
2 449 2 Grease Fitting
3 97389 4 Sealed Ball Bearing
4 44412 2 Locknut 5/8” Flanged
5 50027240 2 Grease Cap
6 98809 1 Wheel & Tire Assembly
7 50045481 1 Caster Fork Weldment
8 45143 1 Capscrew 5/8” x 8-1/2” YZ
9 45154 1 Locknut 5/8” YZ
10 50050313 1 Tire 13 x 6.5-6, 4ply Ribbed

2

4

7

8

9

5

1

1

3

310

6

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-3-5

REF. PART
NO. NO. QTY. DESCRIPTION

1 50044025 1 Bar Tire 24 x 12 x 12
2 50044026 1 Wheel
3 50044027 1 Bar Tire Assy. L.H.

50044028 1 Bar Tire Assy. R.H.

BAR TIRE ASSEMBLIES
Models: CZ2355, CZ2555, CZ2561

REF. PART
NO. NO. QTY. DESCRIPTION

1 50045364 1 Turf Tire 24 x 9.5 x 12 for CZ2355 & CZ2555
50044197 1 Turf Tire 23 x 8.5 x 12 for CZ2149 & CZ2349
50027493 1 Turf Tire 24 x 12 x 12 for CZ2561, CZ2355 & CZ2555

2 50045363 1 Wheel for 24 x 9.5 x 12 & 23 x 8.5 x 12 Tires
50044026 1 Wheel for 24 x 12 x 12 Tire

3 50045365 1 Tire and Wheel Assy. for CZ2355 & CZ2555
50045367 1 Tire and Wheel Assy. for CZ2149 & CZ2349
50035850 1 Tire and Wheel Assy. for CZ2561, CZ2355 & CZ2555

TURF TIRE ASSEMBLIES
Models: CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

12

3

12

3

APRIL, 2008





BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-4-1

REF. PART
NO. NO. QTY. DESCRIPTION

1 97312 1 Pump Idler
2 50027563 1 Pump Drive Belt
3 50008038 1 Spring, Extension
4 50027367 1 Bushing
5 50056886 1 Idler Arm Weldment
6 50027366 1 Washer
7 –––– 1 Capscrew 3/8” x 1-1/2”
8 50028262 1 Turned Eye Bolt
9 50048578 2 Pump Sheave
10 50049028 1 Clutch Stop
11 –––– 2 Capscrew 5/16” x 1”
12 45108 2 Lock Nut 5/16”
13 45168 1 Jam Nut 3/8”
14 50045494 2 Key
15 45107 2 Lock Nut 3/8”
16 –––– 2 Flatwasher 3/8”

REF. PART
NO. NO. QTY. DESCRIPTION

17 19455 1 Engine Key 1/4” x 1/4” x 7/8”
18 50045544 1 Engine Sheave
19 50028131 1 Engine Shaft Spacer
20 –––– 2 Hex Nut 5/16”
21 50049029 1 Clutch Locking Bolt 7/16” x 2-1/2”
22 50034847 1 Lockwasher 7/16” Hi-Collar
23 50029504 1 Spacer Washer
24 50028140 1 Electric Clutch
25 50030109 1 Bushing
26 50030223 1 Pig Tail

26

25

24

19

15

11

12

208

10

6

3

16

14

9

2

13

4

7

5

15
16

1

17
18

23

22
21

CLUTCH, BELT & PULLEYS
Models: CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

JANUARY 2007



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-4-2

PUMPS & WHEEL MOTORS
Models: CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

REF. PART
NO. NO. QTY. DESCRIPTION

1 1161212 4 Capscrew 3/8” x 1-1/4”
2 9131200 4 Locknut 3/8”
3 –––– 4 Flatwasher 3/8”
4 50048577 1 Pump Assembly, L.H.
5 50048576 1 Pump Assembly, R.H.
6 50045355 2 Wheel Motor L.H. 
7 50045356 1 Wheel Motor R.H.
8 50021176 1 Castle Nut
9 272 1 Woodruff Key
10 50021005 2 Brake Mount
11 97419 1 Disc Brake Assembly, R.H.
12 97420 1 Disc Brake Assembly, L.H.

REF. PART
NO. NO. QTY. DESCRIPTION

13 97393 2 Brake Pad
14 50047095 2 Hub Assembly
15 50008593 8 Roll Pin 1/8” x 3/4”
16 –––– 8 Capscrew 1/2” x 2-1/2”
17 9161600 8 Locknut 1/2”
18 21020416 2 Cotter Pin 1/8” x 1-3/4”
19 50045543 10 Lug Bolt 1/2” – 20 UNF

22
14

7

1

17

10

13
12

16

18

16

14

4

2
3

5
11

9

8

6

15
19

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-4-3

REF. PART
NO. NO. QTY. DESCRIPTION

1 50031747 1 Charge Pump Kit
2 50048622 1 Pump Shaft Kit
3 50031749 1 Cylinder Block Kit
4 50031750 1 Ball Thrust Bearing
5 50026063 1 Charge Relief Kit
6 50035859 2 Shock Valve Kit
7 50031751 4 Hex Flange Bolt M8 –1.25 x 60mm
8 –––– 1 Plug 5/16” SAE
9 –––– 1 Housing Kit
10 –––– 1 End Cap Kit
11 50026064 2 Bypass Valve Kit
12 –––– 1 Trunion Arm
13 –––– 1 Trunion Seal / Retainer Kit
14 –––– 1 Plug, 9/16”– 18 SAE w/ O-Ring
15 –––– 1 Return Kit
16 50048593 1 Shroud
17 50048621 1 Fan Kit, 6” CCW
* 50031908 1 Overhaul Seal Kit

50048577 PUMP ASSEMBLY, L.H.
50048576 PUMP ASSEMBLY, R.H.

Note:  L.H. version shown.  For R.H. version, items 9, 12, 13 and 18 are located 180° from position shown.
Manufactured by Hydro-Gear

Models: CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

16

17

5

8

6

15

13

2

9

12

4

3

11

14

7

10

6

1

September, 2006



10

10

8
9

1 9

9

15

16

14
6

2

5

7

8

4

7 3

HYDRAULICS
Models:  CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-4-4

REF. PART
NO. NO. QTY. DESCRIPTION

1 50053217 1 Hose Assembly, Return
2 50053216 1 Hose Assembly, Suction
3 50053219 1 Pressure Hose Assembly 
4 50053218 1 Pressure Hose Assembly 
5 50053220 1 Pressure Hose Assembly 
6 50053221 1 Pressure Hose Assembly 
7 50052935 4 Hydraulic Fitting, Straight Adaptor
8 50052937 4 Hydraulic Fitting, Straight Adaptor
9 50052936 2 Hydraulic Fitting, Straight Adaptor
10 50052934 2 Hydraulic Fitting, Straight Adaptor
11 50052928 1 Oil Reservoir Assembly
12 50052929 1 Filter, Hydrostat
13 50052930 1 Cap, Oil Reservoir
14 –––– 4 Capscrew 1/4” x 3/4”
15 45153 4 Locknut 1/4”
16 50024562 1 Decal, Oil

12 13

11

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-4-5

ENGINE & REAR SUPPORT (KAWASAKI ENGINES)
Models: CZ2149, CZ2555, CZ2561

REF. PART
NO. NO. QTY. DESCRIPTION

1 * 1 Engine, 21 HP Kawasaki FH641V-BS23
* 1 Engine, 25 HP Kawasaki FH721VCS31R 

2 50045457 1 Rear Tube Weldment
3 50045406 1 Rear Vertical Support Weldment
4 –––– 4 Capscrew 5/16” x 1-1/2”
5 45156 10 Lock Nut 5/16”
6 –––– 7 Capscrew 3/8” x 7/8”
7 45105 4 Lock Nut 3/8”
8 97343 1 Connector, Male
9 50029002 1 Drain Tube, Engine Oil
10 97342 1 Plug
11 50047172 1 Muffler Assembly
12 50021048 1 Deflector, Exhaust
13 50021049 1 Clamp

REF. PART
NO. NO. QTY. DESCRIPTION

14 * 1 Oil Drain Adaptor (Kaw. #59071-7004)
(Used on 21HP engine only.)

15 * 1 O-Ring (Kaw. #670D2016)
(Used on 21HP engine only.)

16 * 1 Pressure Switch (Kaw. #27010-7002)
17 –––– 4 Capscrew 3/8” x 2-1/4”
18 45107 7 Lock Nut 3/8”
19 50058250 1 Decal, Bush Hog Emblem
20 –––– 6 Capscrew 5/16” x 1”
21 –––– 2 Flatwasher 5/16”
22 50049012 1 Muffler Mounting Bracket, L.H.
23 50049011 1 Muffler Mounting Bracket, R.H.
24 * 2 Gasket (Kaw. #110607016)

10 1

5

20

17

6

2
18

6

4

7

18

19
3

20

12
13 11

21

24

21

16

8
*14

*15

5
6 7

9

23
22

*See an authorized Kawasaki dealer for replacement of      
Kawasaki engine parts.

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-4-6

ENGINE & REAR SUPPORT (KOHLER ENGINE)
Models: CZ2349, CZ2355

REF. PART
NO. NO. QTY. DESCRIPTION

1 * 1 Engine, 23 HP Kohler  (Model CV23S)
2 50045457 1 Rear Tube Weldment
3 50045406 1 Rear Vertical Support Weldment
4 –––– 4 Capscrew 5/16” x 1-1/2”
5 9161000 4 Lock Nut 5/16”
6 –––– 7 Capscrew 3/8” x 7/8”
7 20363 4 Lock Nut 3/8”
8 97343 1 Connector, Male
9 50029002 1 Drain Tube, Engine Oil
10 97342 1 Plug
11 50030659 1 Deflector, Exhaust
12 50021049 1 Clamp
13 –––– 4 Capscrew 3/8” x 2-1/4”
14 9131200 7 Lock Nut 3/8” Gr. C
15 50058250 1 Decal, Bush Hog Emblem

11

12

1

5
8

76

9
1

6

3

13 15

2

14

7

4

6

10

*See an authorized Kawasaki dealer for replacement of
Kohler engine parts.

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-4-7

Ko
hl
er
 E
ng
in
e

En
gi
ne

HD
 P
rim

ar
y

HD
 S
af
et
y

Bu
sh
 H
og
 M
od
el

M
od
el

Sp
ec
ifi
ca
tio
ns

Ai
r C

le
an
er

Pr
e-
Cl
ea
ne
r

A/
C

El
em

en
t

O
il 
Fi
lte
r

Fu
el
 F
ilt
er

Sp
ar
k 
Pl
ug
s

CZ
 2
34
9,
 C
Z 
23
55

CV
23
S

PA
-7
55
47

––
––
–

––
––
–

50
04
06
40

50
04
06
41

50
04
06
42

50
04
06
43

50
04
06
45

KO
HL

ER
 E
NG

IN
E 
SE

RV
IC
E 
PA

RT
S

Fo
r K

oh
le
r V

er
tic
al
 S
ha
ft 
En

gi
ne
s

No
te
: F
or
 s
er
vic
e 
fo
r y
ou
r K
oh
le
r e
ng
in
e 
or
 re
pl
ac
em

en
t o
f p
ar
ts
 n
ot
 li
st
ed
, s
ee
 a
n 
au
th
or
ize
d 
Ko
hl
er
 d
ea
le
r.

No
te
: F
or
 s
er
vic
e 
fo
r y
ou
r K
aw
as
ak
i e
ng
in
e 
or
 re
pl
ac
em

en
t o
f p
ar
ts
 n
ot
 li
st
ed
, s
ee
 a
n 
au
th
or
ize
d 
Ka
wa
sa
ki 
de
al
er
.

Ka
w
as
ak
i 

Pr
im
ar
y

He
av
y 
Du

ty
He

av
y 
Du

ty
Ai
r F

ilt
er

Ai
r F

ilt
er

Bu
sh
 H
og
 M
od
el

En
gi
ne
 M
od
el

Ai
r F

ilt
er

Pr
e-
Fi
lte
r

Sa
fe
ty
 F
ilt
er

M
ai
n 
Fi
lte
r

Fu
el
 F
ilt
er

O
il 
Fi
lte
r

Sp
ar
k 
Pl
ug

In
te
rn
al
 V
en
t C

ar
b.

Ex
te
rn
al
 V
en
t C

ar
b.

CZ
 2
14
9

FH
64
1V
-B
S2
3

50
04
20
60

50
04
20
61

50
04
23
32

50
04
23
33

50
04
20
62

50
04
20
56

50
04
20
63

50
04
79
17

50
04
79
18

CZ
 2
55
5,
 C
Z2
56
1
FH
72
1V
CS

31
R

50
04
20
60

50
04
20
61

50
04
23
32

50
04
23
33

50
04
20
62

50
04
20
56

50
04
20
63

50
04
79
17

50
04
79
18

KA
W
AS

AK
I E

NG
IN
E 
SE

RV
IC
E 
PA

RT
S

Fo
r K

aw
as
ak
i V

er
tic
al
 S
ha
ft 
En

gi
ne

September, 2006





BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-5-1

REF. PART
NO. NO. QTY. DESCRIPTION

1 50058252 1 Fuel Tank, R.H. (Includes items 11 & 12)
2 50058251 1 Fuel Tank, L.H. (Includes items 11 & 12)
3 –––– 6 Flatwasher 3/8”
4 –––– 6 Lockwasher 3/8”
5 –––– 6 Capscrew 3/8” x 3/4”
6 50016402 2 Gas Filler Cap
7 50028138 1 Cut-Off Valve, 3-Way
8 50029410 2 Fuel Line, 22”
9 50028352 1 Fuel Line, 45”
10 50017949 6 Miniature Hose Clamp
11 50052910 2 Tank Fitting w/ screen
12 50031143 1 Stainless Steel Plug
13 50047066 2 Reflector Plate
14 50047067 2 Reflector
15 –––– 4 Lockwasher #10
16 –––– 4 Slt. Pn. Hd. Machine Screw #10

1

12

13
14

15 16

12

2

10
11

7

8

To Engine 11
9

10
10

10

8

3
4
5

3
4
5

6

6

FUEL SUPPLY ASSEMBLY
Models: CZ2149, CZ2349, CZ2355, CZ2555, CZ2561

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-5-2

CONTROL PANEL ASSEMBLY
Models: CZ2349, CZ2355, CZ2149, CZ2555, CZ2561

REF. PART
NO. NO. QTY. DESCRIPTION

1 50048596 1 Control Panel
2 50048598 1 Control Panel Decal, Upper
3 50047220 1 Control Panel Decal, Lower
4 50047912 1 Ignition Switch
5 50047122 1 Control Assembly
6 45116 6 Slt. Pn. Hd. Mach. Screw #10 x 1/2”
7 45101 2 Lock Nut #10
8 50047123 1 Push-Pull Control (CZ2349 & CZ2355)

50056477 1 Push-Pull Control (CZ2149 & CZ2555, CZ2561)
9 50018299 1 PTO Switch
10 50041470 1 Hole Plug (CZ2149 & CZ2555, CZ2561)

50029016 1 Warning Light (CZ2349 & CZ2355)
11 50029016 1 Warning Light, Oil Pressure
12 50042043 1 Plastic Plug
13 50045366 1 Hour Meter
14 45115 4 Lockwasher #10
15 45069 4 Flatwasher #10
16 50047913 1 Key Set

1

2

4

3

6, 7

5

8

6

14
15

12

13

11
10

9

September, 2006

16



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-5-3

BATTERY & WIRING ASSEMBLY 
(KAWASAKI ENGINES)

Models: CZ2149, CZ2555, CZ2561

REF. PART
NO. NO. QTY. DESCRIPTION

1 –––– 1 Battery, 12 Volt (Purchase Locally)
2 50052953 2 Battery Hold Down J-Bolt 

(Includes flatwasher & hex nut)
3 98966 1 Battery Clamp
4 –––– 2 Capscrew 1/4” x 7/8”
5 –––– 2 Lockwasher 1/4”
6 –––– 2 Hex Nut 1/4”
7 –––– 2 Capscrew 1/4” x 1/2”
8 –––– 2 Flatwasher 1/4”
9 45153 2 Lock Nut 1/4” Gr. G, Flanged
10 99064 1 Solenoid
11 50048583 1 Hour Meter Lead, Black
12 50047905 1 Wiring Harness Assembly, Kawasaki
13 99037 1 Battery Ground Cable
14 50028238 1 Battery/Solenoid Cable
15 50034726 1 Cable Solenoid
16 50047279 1 Micro Relay

2

3

1

11

12

16

13

TO BRAKE

TO OIL SENDING UNIT
(PRESSURE SWITCH)

TO LIGHTS
TO LIGHTS

FUSE BOX

TO CLUTCH

TO ENGINE

TO CONTROL SWITCHES
4, 8 1

8, 5, 6

7

9

14

10

15

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-5-4

BATTERY & WIRING ASSEMBLY
(KOHLER ENGINE)

Models: CZ2349 & CZ2355

REF. PART
NO. NO. QTY. DESCRIPTION

1 –––– 1 Battery, 12 Volt (Purchase Locally)
2 50052953 1 Battery Hold Down J-Bolt

(Includes flatwasher & hex nut)
3 98966 1 Clamp
4 –––– 2 Capscrew 1/4” x 7/8”
5 –––– 2 Lockwasher 1/4”
6 –––– 2 Hex Nut 1/4”
7 –––– 2 Flatwasher 1/4”
8 50048583 1 Hour Meter Lead, Black
9 50047907 1 Wiring Harness Assembly, Kohler
10 99037 1 Battery Ground Cable
11 50028238 1 Battery/Solenoid Cable
12 50047279 1 Micro Relay

8

9

10

12

TO BRAKE

FUSE BOX

TO LIGHTS

TO CLUTCH

TO ENGINE

TO CONTROL SWITCHES4, 7 1

7, 5, 6

11

2

3

1

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-6-1

REAR HITCH ASSEMBLY
Models: CZ2149, CZ2349, CZ2355, CZ2555,CZ2561

REF. PART
NO. NO. QTY. DESCRIPTION

1 50048977 1 Rear Hitch Bundle
2 50048575 1 Warning Decal
3 –––– 2 Capscrew 3/8” x 2-3/4”
4 –––– 4 Flatwasher 3/8”
5 20363 4 Lock Nut 3/8”
6 –––– 2 Capscrew 3/8” x 1-1/4”

4
3

2

6
5

5

4

50048629 STRIPING KIT
Models: CZ2149, CZ2349, CZ2355, CZ2555,CZ2561

56

4

1
6 2

7

5

8

8

4

2
7

Bush Hog
Instruction Sheet

September, 2006

REF. PART
NO. NO. QTY. DESCRIPTION

1 50048553 1 Roller Tube Weldment
2 50044338 2 Flanged Bearing Assembly
3 –––– 8 Capscrew 3/8” x 1”
4 20363 8 Locknut 3/8”
5 –––– 4 Capscrew 1/4” x 1”
6 –––– 4 Lockwasher 1/4”
7 50054998 2 Mounting Plate
8 50047229 2 Roller Mounting Bracket
9 50048627 1 Instruction Sheet

9

3

3

1



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-6-2

REF. PART
NO. NO. QTY. DESCRIPTION

1 50044461 1 Oval Working Lamp Assembly, R.H.
2 50044462 1 Oval Working Lamp Assembly, L.H.
3 50044468 1 Bulb, Halogen 12V
4 50044466 2 Jumper Cord
5 50052103 2 Light Mounting Bracket
6 –––– 2 Capscrew 3/8” x 1”
7 –––– 2 Flatwasher 3/8”
8 50043225 2 Capscrew 5/16” x 3/4” Washer Head
9 99065 1 Rocker Switch
10 50052104 1 Instruction Sheet

50052102 LIGHT KIT
Models:  CZ 2149, CZ 2349, CZ 2355, CZ 2555, CZ2561

3

1
9

4

8

2

105

6
7

Bush Hog
Assembly

Instructions

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-6-3

REF. PART
NO. NO. QTY. DESCRIPTION

1 50049015 1 Baffle Weldment, R.H., 49” Deck
50045274 1 Baffle Weldment, R.H., 55” Deck
50045266 1 Baffle Weldment, R.H., 61” Deck

2 50049016 1 Baffle Weldment, L.H., 49” Deck
50045277 1 Baffle Weldment, L.H., 55” Deck
50045265 1 Baffle Weldment, L.H., 61” Deck

3 50047228 1 Side Plate
4 50029157 3 Blade, 17” CW Mulching, 49” Deck

50029158 3 Blade, 19” CW Mulching, 55” Deck
50029159 3 Blade, 21” CW Mulching, 61” Deck

5 –––– 4 Capscrew 1/4” x 3/4”
6 45165 10 Carriage Bolt 1/4” x 3/4”
7 –––– 12 Flatwasher 1/4”
8 45153 10 Locknut 1/4”
9 –––– 1 Capscrew 5/16” x 3/4”
10 45156 1 Locknut 5/16”
11 50048623 1 Instruction Sheet

50049014 MULCHING KIT FOR 49” DECK
Models: CZ2149, CZ2349

50048625 MULCHING KIT FOR 55” DECK
Models: CZ2355 & CZ2555

50048626 MULCHING KIT FOR 61” DECK
Models: CZ2561

6

6

6

6

6

7

7

7

7

7

8

82

8

8

1

9

7

7

3

8
7

7

4

11

5

5

6

10

8

Bush Hog
Assembly

Instructions

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-6-4

50053377 CANOPY KIT
Models:  CZ 2149, CZ 2349, CZ 2355, CZ 2555, CZ2561

REF. PART
NO. NO. QTY. DESCRIPTION

1 –––– 4 Capscrew 3/8” x 2-1/2”
2 –––– 2 Capscrew 1/4” x 1”
3 50053378 8 Fender Washer
4 50053379 2 U-Bolt 3/8”
5 50053380 1 Instruction Sheet
6 50053381 6 Bolt, Self-Tapping 1/4” x 3/4”
7 15583 8 Locknut 3/8” Flanged
8 15584 2 Locknut 1/4” Flanged
9 –––– 2 Flatwasher 3/8”
10 50053384 8 Rubber Washer
11 50053388 1 Canopy
12 50053389 2 Canopy Bracket
13 –––– 1 Tube Support
14 –––– 1 Mount Weldment

6

10

5

11

3

2
3

10

1

8
9

1

12

7

7

14

12

4

4

913

Assembly
Instructions

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-6-5

REF. PART
NO. NO. QTY. DESCRIPTION

1 99240 3 Weight
2 50035873 1 Mounting Plate
3 –––– 4 Capscrew 5/16” x 4-1/2”
4 –––– 4 Flatwasher 5/16”
5 –––– 4 Lockwasher 5/16”
6 –––– 4 Hex Nut 5/16”

99263 REAR WEIGHT KIT
Models:  CZ2355, CZ2555, CZ2561

3

2

1

4
5
6

APRIL, 2008





BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-7-1

REF. PART
NO. NO. QTY. DESCRIPTION

1 50054961 3 Collection Bag 4.0Cu. Ft.
2 50052885 3 Bag Ring Weldment
3 50052917 1 Top Frame Weldment
4 50053446 1 Lower Mount Weldment
5 50025501 1 Clevis Pin
6 50005860 1 Hair  Pin
7 –––––– 4 Capscrew 3/8” x 3” Gr.5
8 –––––– 4 Flatwasher 3/8”
9 –––––– 4 Locknut 3/8” Nylon Insert
10 –––––– 2 Capscrew 5/16” x 3/4” Gr.5
11 –––––– 2 Fender Washer 5/16”
12 –––––– 2 Hex Nut 5/16 Nylock
13 50056482 1 Aluminum Deflector
14 50054967 1 U-Bolt
15 44601 2 Hex Nut 3/8” Nylon Insert

1

13

15

14

2

3

4
5

10
11

12

8

9

6

7

FRAME AND BAGS
GC-350 GRASS CATCHER

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-7-2

1

2
3

3

4

4

5

5

6

6

7

8

9

10

11

12
13

14

14

15

16

17
18

18
19

19

19
20

21

21

22 23

23

24

24

24

25

24

TOP ASSEMBLY
GC-350 

GRASS CATCHER

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-7-3

REF. PART
NO. NO. QTY. DESCRIPTION

1 50053233 1 Top Assembly w/ Decals
2 50052878 1 Seal, Bag Ring
3 50052881 2 Brace, Side
4 50052880 2 Brace, Front & Rear
5 50052899 2 Short Mount Strip
6 50052898 2 Long Mount Strip
7 –––––––– 3 Rivet

50052891 11 Rivet 5mm
–––––––– 2 Rivet 3/16” (.25” to .50”)

8 50052879 1 Screen
9 50031182 1 Inlet
10 50052884 1 Pivot Bracket R.H.
11 50052883 1 Pivot Bracket L.H.
12 50052882 1 Latch Mount
13 50052877 2 Draw Latch
14 50031213 2 Red Reflector
15 50031301 1 Warning Decal
16 50031302 1 Warning Decal
17 50031305 1 Tube Wear Decal
18 44319 2 Carriage Bolt 5/16” x 1”
19 05161006 6 Carriage Bolt 5/16” x 3/4”
20 44422 2 Carriage Bolt 1/4” x 1”
21 05160806 4 Carriage Bolt 1/4” x 3/4”
22 –––––––– 2 Flatwasher 1/4”
23 44626 6 Locknut, 1/4” Flanged
24 50005770 8 Locknut, 5/16” Serrated Flange
25 50052861 1 Made in America Decal

TOP ASSEMBLY
GC-350

GRASS CATCHER

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-7-4

PTO ARM
GC-350

GRASS CATCHER

1

2

3

5

6
7

8

11

12

13

14

15

15

16

22

23

24

25

25

35

15

22

21

23

25

26
26

27

17

18

17

28

34

31

32, 33

33 1710

29, 30

21

10

17

18

19

18, 20

9

10

4

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

PTO ARM
GC-350

GRASS CATCHER
REF. PART
NO. NO. QTY. DESCRIPTION

1 50031180 1 Handle Grip (Yellow)
2 50053447 1 Handle Weldment, PTO
3 50052865 1 Belt Guard w/Decal
4 50031304 1 Warning Decal
5 50053456 1 Arm Shield w/Decal
6 50052860 1 Decal, Engage / Disengage
7 –––––– 3 Capscrew 1/4” x 3/4” Gr.5
8 –––––– 3 Locknut 1/4” Nylock
9 50052866 1 Handle Mount, PTO
10 50005861 3 Pin .12” x 2-3/8”
11 0950013 1 Pin 3/32” x 1-5/8”
12 50037686 1 Belt Tension Rod
13 50052909 1 Set Screw 3/8” -16 Special
14 50052867 1 Cam Bracket Weldment
15 –––––– 6 Self Tapping Screw 1/4” x 3/4”
16 50037694 1 Blower Mount Bracket Assembly
17 –––––– 7 Capscrew 3/4” x 1-1/4”
18 –––––– 14 Flatwasher 3/8”
19 50031196 1 Pivot Rod, Blower
20 50038100 1 Capscrew, All thread 3/8” x 2”
21 19541002 2 Set Screw, 5/16” x 1/4” Cup Point
22 50052872 2 Snap Ring 7/8”
23 50052871 2 Pulley, Gearbox
24 50053458 1 Base Plate Weldment
25 44621 16 Hex Nut, Serrated Flange 3/8”
26 20593 2 Woodruff Key 3/16’ x 3/4”
27 50052870 1 Gearbox Assembly
28 50053457 1 PTO Arm Assembly
29 50031500 1 Capscrew All thread, 5/16” x 2”
30 50005770 1 Hex Nut, Serrated Flange 5/16”
31 50054962 1 Pin, Mount PTO Assy.
32 50054967 2 U-Bolt 3/8” x 2-1/4” Long x2-1/8” Wide
33 44601 9 Hex Nut 5/16” Nylock
34 50053448 1 Mount Plate R.H. PTO
35 50053455 1 Guard, Gearbox Pulley

77-7-5

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-7-6

REF. PART
NO. NO. QTY. DESCRIPTION

1 50031204 1 PTO Housing
2 50031192 1 PTO Shaft
3 50031193 1 “A” Pulley, Blower
4 50031198 2 PTO Housing Washer
5 50031493 1 Blower Cone, 8”
6 50031495 1 Blower Housing
7 50038197 1 Impeller Blade Assembly (14–17, 20, 22)
8 50031497 1 Bearing
9 50031498 3 Bearing
10 50031500 3 Bolt 5/16” – 18 x 2” All Thread
11 –––– 1 Capscrew 3/8” x 3/4” Gr. 5
12 –––– 4 Capscrew 3/8” x 1-1/2” Gr.2
13 15584 7 Locknut 1/4” Narrow Flanged
14 –––– 11 Capscrew 1/4” x 1”
15 50031510 1 Taper Lock Hub
16 50031511 1 Bushing
17 50031512 1 Washer, Double Indent
18 449 1 Grease Fitting
19 44621 4 Hex Nut 3/8” Serrated Flanged
20 44181 1 Capscrew 3/8” x 1-1/2” Gr. 8”
21 50038198 1 Key 3/16” x 3/4”

IMPELLER ASSEMBLY
GC-350

GRASS CATCHER

11

4

19

13

6

15
16
17

20
14

7

10
5

14

18
8

21 2

3

9
12

1

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-7-7

REF. PART
NO. NO. QTY. DESCRIPTION

1 50037691 1 Engine Pulley
2 50054968 1 Belt, Engine to Gearbox
3 50054964 1 Belt, Gearbox to Impeller
4 50038094 1 Clutch Locking  Bolt  (Special)
5 50034847 1 Lockwasher  7/16” , Hi-Collar

BELTS
GC-350 

GRASS CATCHER 

1

2 3

4

5

September, 2006



5

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-7-8

REF. PART
NO. NO. QTY. DESCRIPTION

1 50054960 1 Boot Rod
2 44621 2 Locknut, 3/8” Flanged
3 50054959 1 Boot  Mount  Plate
4 44109 2 Carriage Bolt 3/8” x 1” Gr.5
5 50052916 1 Caution Decal
6 50052915 1 Danger Decal
7 50038401 1 Boot w/ Decals
8 50031203 2 Hose Clamp 7” - 8”
9 50054965 1 Lower Hose 8” x 39”
10 50031494 2 Hose Clamp 6”
11 50054966 1 Upper Hose 6” x 25”
12 0950013 1 Cotter Pin 3/32’ x 1-7/8”

BOOT &  HOSE  ASSEMBLY
GC-350 GRASS CATCHER 

1

2

3

4

7

8

8

9

10

11

12
10

6

September, 2006



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

77-7-9

1

12

2

2

3

4

5

6

7

8

8
9

9

10

10 1

1311
14

REF. PART
NO. NO. QTY. DESCRIPTION

1 50054969 2 U-Bolt 1/2” x 5-1/4”L x 3-5/16”W
2 50054970 2 U-Bolt 3/8” x 3-1/2”L x 2-9/16”W
3 50052125 1 Weight Bar 3” x 4” x 27”
4 50053453 1 Mount Bracket L.H.
5 50053452 1 Mount Bracket R.H.
6 50053450 1 Mount Bracket - Caster R.H.
7 50053451 1 Mount Bracket - Caster L.H.
8 44621 4 Hex Nut 3/8” Serrated Flange
9 44615 6 Hex Nut 1/2” Serrated Flange
10 –––––– 2 Capscrew 1/2” x 1” Gr.5
11 50056661 1 Weight Bar 3” x 4” x 16”
12 50055001 2 U-bolt 1/2” x 4-5/16” Inside x 7” Inside
13 44539 4 Hex Nut 1/2” Nylock
14 50055002 2 Weight Clamp Plate

FRONT WEIGHT  ASSEMBLY
GC-350 GRASS CATCHER 

APRIL, 2008


